



Prüfbericht - Nr.: 19002416 003 <i>Test Report No.:</i>		Seite 1 von 3 <i>Page 1 of 3</i>
Auftraggeber: <i>Client:</i>	SEMPERIT TECHNISCHE PRODUKTE GESELLSCHAFT M.B.H.,A-1031 VIENNA MODECENTERSTRASSE 22, AUSTRIA	
Gegenstand der Prüfung: <i>Test item:</i>	Refer to next pages	
Bezeichnung: <i>Identification:</i>	COTTON FLOCK BEADING CHLORINATE	Serien-Nr.: <i>Serial No.:</i> N/A
Wareneingangs-Nr.: <i>Receipt No.:</i>	1203009233-1	Eingangsdatum: <i>Date of receipt:</i> 24 March 2011
Prüfört: <i>Testing location:</i>	TÜV Rheinland Thailand Ltd. Global Technology Assessment Center Bangkok (GTAC BKK) Ladkrabang Industrial Estate 123/1, Floor 1-2 Soi Chalongsung 31, Lamplatew, Ladkrabang, Bangkok 10520 Thailand	
Prüfgrundlage: <i>Test specification:</i>	Commission Regulation (EU) No 10/2011 on plastic materials and articles intended to come into contact with food Chemical requirements / parameters selected by customer	
Prüfergebnis: <i>Test Result:</i>	Der Prüfgegenstand entspricht oben genannter Prüfgrundlage(n). <i>The test item passed the test specification(s).</i>	
Prüflaboratorium: <i>Testing Laboratory:</i>	TÜV Rheinland Thailand Ltd.	
geprüft/ tested by:	kontrolliert/ reviewed by:	
		
21 Apr 2011 Bongkot Putkaew / Technician	21 Apr 2011 Chayaporn Tanakornnuwat / Assistant Manager	
<small>Datum Date</small>	<small>Name/Stellung Name/Position</small>	<small>Unterschrift Signature</small>
<small>Datum Date</small>	<small>Name/Stellung Name/Position</small>	<small>Unterschrift Signature</small>
Sonstiges/ Other Aspects:		
Item:	Sempertip/ Sempervelvet	
Country of Origin:	Thailand	
Test period:	24 – 31 March 2011	
Delivery Condition:	Apparent good	
The report 19002416 003 supersedes report 19002416 002.		
Abkürzungen:	P(ass) = entspricht Prüfgrundlage F(ail) = entspricht nicht Prüfgrundlage N/A = nicht anwendbar N/T = nicht getestet	Abbreviations: P(ass) = passed F(ail) = failed N/A = not applicable N/T = not tested
Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens. <i>This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.</i>		

Prüfbericht - Nr.: 19002416 003
Test Report No.:

Seite 2 von 3

Page 2 of 3

Material list

Material No.	Material	Color	Description/ Location
M001	Rubber	Blue/white	Refer to photo

1. Overall migrations according to Commission Regulation (EU) No 10/2011
Test Method:

1. With reference to BS EN 1186-1: 2002; Guide to the selection of conditions and test methods for overall migration.

2. With reference to BS EN 1186-2: 2002; Materials and articles in contact with foodstuffs – Plastics – Part 3 Test methods for overall migration into olive oil by total immersion.

3. With reference to BS EN 1186-3: 2002; Materials and articles in contact with foodstuffs – Plastics – Part 3 Test methods for overall migration into aqueous food simulants by total immersion.

Simulant Used	Temperature (°C)	Contact Time (Days)	MDL (mg/dm ²)	Result (mg/dm ²)	Limit (mg/dm ²)
3% Acetic	40	1	3	6.4	10
10% Ethanol	40	1	3	5.7	10
Olive oil	40	1	3	n.d.	10

Abbreviation: n.d. denotes Not Detected (<RL)
MDL denotes Method Detection Limit
mg/ dm² denotes Milligram per square decimeter
mg/kg denotes Milligram per kilogram

The report 19002416 003 supersede report 19002416 002.

TÜV Rheinland Thailand Ltd.
18/F, Tararom Business Tower
2445/36-38 New Petchburi Road
Bangkapi, Huay Kwang
Bangkok 10320
Tel +66 (0) 2318-4862
Fax +66 (0) 2318-4864, +66 (0) 2318-6084
Email info@tha.tuv.com
Web www.tuv.co.th

TÜV Rheinland Thailand Ltd.
Global Technology Assessment Center Bangkok
Ladkrabang Industrial Estate
123/1, Floor 1-2, Soi Chalongsung 31, Lamplatew
Sub-district, Ladkrabang District, Bangkok 10520
Tel +66 (0) 2326-1333
Fax +66 (0) 2326-1334-5
Email info@tha.tuv.com
Web www.tuv.co.th



TÜV Rheinland Thailand Ltd.
Hatyai Branch Office
7,9,11,13,15 3/F, Chaiyong Building, Room 3 C
Juti-Uthit 1 Road
Hatyai, Songkhla 90110
Tel +66 (0) 74 247550-2
Fax +66 (0) 74 247553
Email info@tha.tuv.com
Web www.tuv.co.th

Prüfbericht - Nr.: 19002416 003
Test Report No.:

Seite 3 von 3
Page 3 of 3

Sample photo:



- END -

The report 19002416 003 supersede report 19002416 002.

TÜV Rheinland Thailand Ltd.
18/F, Tararom Business Tower
2445/36-38 New Petchburi Road
Bangkapi, Huay Kwang
Bangkok 10320
Tel +66 (0) 2318-4862
Fax +66 (0) 2318-4864, +66 (0) 2318-6084
Email info@tha.tuv.com
Web www.tuv.co.th

TÜV Rheinland Thailand Ltd.
Global Technology Assessment Center Bangkok
Ladkrabang Industrial Estate
123/1, Floor 1-2, Soi Chalongsung 31, Lamplatew
Sub-district, Ladkrabang District, Bangkok 10520
Tel +66 (0) 2326-1333
Fax +66 (0) 2326-1334-5
Email info@tha.tuv.com
Web www.tuv.co.th



TÜV Rheinland Thailand Ltd.
Hatyai Branch Office
7,9,11,13,15 3/F, Chaiyong Building, Room 3 C
Juti-Uthit 1 Road
Hatyai, Songkhla 90110
Tel +66 (0) 74 247550-2
Fax +66 (0) 74 247553
Email info@tha.tuv.com
Web www.tuv.co.th